7>

L
////IJ ZOF

LN
83

N
\
N
N

X

N\ /

ApxaHrenbck (8182)63-90-72  UxeBsck (3412)26-03-58 MarnuTtoropck (3519)55-03-13 Mepmb (342)205-81-47 CypryT (3462)77-98-35
ActaHa (7172)727-132 WUpkyTck (395)279-98-46 Mocksa (495)268-04-70 PocToB-Ha-[oHy (863)308-18-15 Teepb (4822)63-31-35
AcTtpaxaHb (8512)99-46-04 KaszaHb (843)206-01-48 MypmaHck (8152)59-64-93 Psi3aHb (4912)46-61-64 Tomck (3822)98-41-53
Baprayn (3852)73-04-60 KanuHuhrpap (4012)72-03-81 HabepexHble YenHbl (8552)20-53-41 Camapa (846)206-03-16 Tyna (4872)74-02-29
Benropog (4722)40-23-64 Kanyra (4842)92-23-67 HwxHuit Hosropog (831)429-08-12  CaHkT-MeTepbypr (812)309-46-40 TiomeHb (3452)66-21-18
BpsiHck (4832)59-03-52 Kemepogo (3842)65-04-62 HoBoky3HeLk (3843)20-46-81 CapatoB (845)249-38-78 YnbsiHoBck (8422)24-23-59
BnapusocTok (423)249-28-31 Kwupos (8332)68-02-04 Hosocunbupck (383)227-86-73 Cesacronons (8692)22-31-93 Ydba (347)229-48-12
Bonrorpap (844)278-03-48 KpacHopap (861)203-40-90  Omck (3812)21-46-40 Cumdeponons (3652)67-13-56 Xabaposck (4212)92-98-04
Bonorpa (8172)26-41-59 KpacHosipck (391)204-63-61  Open (4862)44-53-42 CmoneHck (4812)29-41-54 Yenabuxck (351)202-03-61
BopoHex (473)204-51-73 Kypck (4712)77-13-04 OpeHbypr (3532)37-68-04 Coun (862)225-72-31 Yepenosel (8202)49-02-64
EkaTepuHbypr (343)384-55-89 Jluneuk (4742)52-20-81 MeHsa (8412)22-31-16 Craspononsb (8652)20-65-13 Spocnasnb (4852)69-52-93
WBaHoBo (4932)77-34-06 Kuprunsus (996)312-96-26-47 KaszaxcrtaH (772)734-952-31 TapxukncTaH (992)427-82-92-69

EavHbin appec ansa Bcex permoHoB: bda@nt-rt.ru || www.bodysolid.nt-rt.ru

DPLS OWNER'S MANUAL




DPLS ASSEMBLY INSTRUCTI

HARDWARE ILLUSTRATION

 W—

(AL)HEX BOLT 1/2"x1 1/4"L PARTIAL THREAD QTY.2

—

© ©

—

(A2)HEX BOLT 1/2"x2 1/4"L PARTIAL THREAD QTY .4

T

(A3)HEX BOLT 1/2"x3"L PARTIAL THREAD QTY.1

1|

(A4)HEX BOLT 1/2"x3 1/2"L PARTIAL THREAD QTY.2

i

(AS)HEX BOLT 1/2"x3 1/4"L PARTIAL THREAD QTY.3

© ©

©

ONS

—

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(AG)HEX BOLT 1/2"x5 1/2"L PARTIAL THREAD QTY.2
(A7T)HEX BOLT 1/2"x6"L PARTIAL THREAD QTY.1

By

(A8)HEX BOLT 5/16"x1"L PARTIAL THREAD QTY .4

D

(A9)HEX BOLT 5/16"x2 1/4"L PARTIAL THREAD QTY.2

HARDWARE ILLUSTRATION
CONNECT DGYM

£

(A10)ROUND ALLEN HEAD M10X75L PARTIAL THREAD QTY.2

4

3 4 5 6
|
I

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

FRAME HARDWARE ILLUSTRATION

U

(A11)ALLEN SCREW 5/16"X3/8"L FULL THREAD QTY.3

| O

(A12)HEX BOLT 1/2"x2 1/4"L PARTIAL THREAD QTY.1

—

 W—

(A13)HEX BOLT M4X65L"L PARTIAL THREAD QTY.2

|k:';%\

(A14)ROUND ALLEN HEAD 3/8"X2"L PARTIAL THREAD QTY.1

m ©

(A15)HEX BOLT 1/2"x4 1/4"L PARTIAL THREAD QTY.1

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

FRAME HARDWARE ILLUSTRATION

(A16)ELASTIC BOLT QTY.1
N

—/

(A17)10LB PIN (8250-071) QTY.1

O

(A18)WEIGHT STACK CABLE (8260-009) QTY.1

— ©

(A19)ROUND ALLEN HEAD M6X20L PARTIAL THREAD QTY.24

o

(A20)ROUND ALLEN HEAD 5/32"X1/4"L PARTIAL THREAD QTY .4

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION HARDWARE ILLUSTRATION
CONNECT DGYM

(B1)NYLON LOCK NUT 1/2" QTY.17 i
— (C5)M10(1.D.)FLAT WASHER @27 QTY.2

(C1)1/2"(1.D.)FLAT WASHER @25 QTY.2

(C2)1/2"(1.D.)FLAT WASHER @34 QTY.32

(C3)5/16"(1.D.)FLAT WASHER #24 QTY.6

G

(C4)5/16" SPRING WASHER QTY.6

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

FRAME HARDWARE ILLUSTRATION

© |

O

N 7
(B2)NYLON LOCK NUT 1/2"X13UNCX8T QTY.1 (C9)M4(1.D.)FLAT WASHER @12 QTY.2
(B3)NYLON LOCK NUT 1/2" QTY.1 (C10)M6(1.D.)FLAT WASHER @13 QTY.24

©

(C6)1/2" SPRING WASHER QTY.1

O |

(C7)1/2"(1.D.)FLAT WASHER @25 QTY.2

O |

(C8)3/8" SPRING WASHER QTY.1

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1.%3/4"X16L STEEL BUSHING (8110-066)-----r--x-mmmemmeeev [6PCS]
D2.@3/4"X45L STEEL BUSHING (8110-067)----------=--=------- [6PCS]
D3.%8 SPRING SNAP LINK(8810-001)-----rn-rrmrrmmrmmrmmmemmeme- [LPCS]
D5. 25x50 End Cap (9211-086)--------r-wmwrmrmmmrmmemmmmemmememmemee [2PCS]
D6.50X100(40X80)NYLON BUSHING(9211-107)------------=--- [2PCS]
D7.58X116X2.5T FOOT CAP(9211-108)-------rmrmmrmmrmmmemmemmen [2PCS]
D8.58X116 END CAP(9211-112)----mrrmmemmrmmmemmemmmemmemmmemmemmee [2PCS]
D9.40X80 END CAP(9211-113)--wmmrmmmrmmrmmmemmemmmemmemmmemmenme [5PCS]
D10. @1"x2.5t Round End Cap(9260-021)------=--=======nnmmnnmm-- [2PCS]
D11.33/4" SHAFT COLLAR(9211-046)----rn-rmmrmmmrmmmemmmemmee- [2PCS]
D12.865X@20X70L RUBBER DOUNT(9310-049)--------------- [2PCS]
D13.95X250 RUBBER PAD(9310-060)-------------r-xrmemmemem- [3PCS]
D14.¢3117 PULLEY(9213-010B)----rnmrmmrmmmrmmmemmmemmmemmmemmmene- [11PCS]
D15.TOP PLATE(8400-008)--------n-xrmrrmmemmrmmemmeemmemmemmemeee [1PCS]
D16.WEIGHT SELECTOR BAR(8210-042)--------rrm-rmmrmmmemmee [LPCS]

D16

Page 2

DPLS-102006




DPLS ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D17.8365mm STEEL CABLE(FDPLSA)----------mmmmmmmmmmmmmmnnne [LPCS]
D18.DPLS For DGYM Steel Cable 8645mm(FDPLSB)------------- [1PCS]
D19.@1" SHAFT COLLAT(8130-024)-------====n=mnmmmmmmmmmmmmmmmemo [2PCS]
D20. 3" Nylon Washer (9214-008)--------=-=--=-=--=mmmmmmmmmmm e [2PCS]
D21.@1" END CAP(9211-016)-----n=m-nnnmmmmmmmmmmmmmmmmcmmm e [2PCS]
D17 D18
g P
-Il'll@ L 8645 l -
8365 f i
D19 D20 D21

DPLS-102006 Page 3




DPLS ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

A[LPCS] B[1PCS] C[1PCS]

G[1PCS] I I[LPCS]
o
J %
\

JIPCS]  K[1PCS] L[1PCS] M[1PCS] N[1PCS]
9111-058 9121-057
O[2PCS] P[IPCS]  Q[IPCS] R[1PCS] g&?ﬁ%
90161-032 8220-137  8313-130 8343-146

DPLS-102006 Page 4

@20X160L > N
Y %
@ ) / N 107 ,
S 238 _ /
»




DPLS ASSEMBLY INSTRUCTIONS

FRAME PARTS ILLUSTRATION SHEET

T[1PCS]
6610-001

U[1PCS]
8380-044

V[1PCS]
8380-052

W[1PCS]
8380-045

AC[1PCS]
9440-168

X[2PCS]
@3/4"X1932L

AA[12PCS]
8321-040
Y[lPCS] both side
9211-119
b @ 0 4
. 63 1,40 [ 505
AB[2PCS]
8321-040
one side
Z[2PCS]

8313-144 P © @ (

[ - -
(o @8@0

250

95

DPLS-102006




ASSEMBLY INSTRUCTIONS

Above shows STEP 1
assembled and completed

M10 WASHER X6
M10X25L HEX BOLT X6

1/2" WASHER X2
1/2"X1 1/4" HEX BOLT X2

DPLS-102006 Page 6



DPLS ASSEMBLY INSTRUCTIONS

il

,//\h>
w
S Above shows STEP 2

assembled and completed

DPLS single weight stack assembly instructions

M10X25L CONE BOLT X8
D13X2

DPLS-102006 Page 7




DPLS ASSEMBLY INSTRUCTIONS

1/2"X3/4"L HEX BOLT X2
/ 1/2" WASHER X2
\o{

Above shows STEP 3
assembled and completed

. &MlOXZSL HEX BOLT X2
M10 WASHER X2

DPLS-102006 Page 8




Cl0ox24

A19x24

D12

DPLS ASSEMBLY INSTRUCTIONS

NI <

Above shows STEP 4

assembled and completed

Page 9

©
o)
S
N
o
iy
n
_
ol
O



DPLS ASSEMBLY INSTRUCTIONS

Above shows STEP 5
assembled and completed

7
—————

S €8 A14
4 TN
\\\
4
™.
~

Al7

DPLS-102006 Page 10




S

v
Z
O
T
O
»
X
T
0
Z
Vl
—J
0
=
L
)
)
<
%
-
0
a

Above shows STEP 6
assembled and completed

== )
B\ E——— . ) W
) )

D14

Page 11

©
S
S
N
O
N
0p}
i
ol
@)



DPLS ASSEMBLY INSTRUCTIONS

ALLEN SCREW 5/16"X5/16"L X2

#1"X180L SHAFT

DETAIL VIEW

Above shows STEP 7

assembled and completed

©
o,
S
N
O
N
0p}
_
ol
@)




DPLS ASSEMBLY INSTRUCTIONS

Above shows STEP 8

assembled and completed

Page 13

©
o,
S
N
O
N
0p}
_
ol
@)



LS ASSEMBLY INSTRUCTIONS

Above shows STEP 9
assembled and completed

5/16"X5/16"L SCREW
D21
\ / |

/;d\;j\\ .
D20 T~ L l/
M ,/’/ T~ {\“\
_—

D19

Yo
N5/16"X5/16"L SCREW

D21

DPLS-102006 Page 14




Page 14.1

&

A A
ww% o | 9

7 iy, /o
w’

Cable to match illustration

v
Z
O
T
O
»
X
T
0
Z
Vl
—J
0
=
L
)
)
<
%
-
0
a

Start at high pulley station by
inserting the Metal Ball End here.

©
o,
S
N
O
N
0p}
_
ol
@)




DPLS ASSEMBLY INSTRUCTIONS

Page 15

M6X12L ROUND BOLT

M6 WASHER

'

=%
N

4
g/
N )
A a
¢ 'q \ - ‘\

C9x2
A

L
L~
e
w

T ———————————
A
)
)
!L \
° - Do
Qe s =2 —— 7 1S
3 - - 17
R /N ==
= w i 2
' Y
\ N %
NN N
§ g 4

V&N.mzs\\\\\\\&\\\u\w//

) AR\ /
77 \/

Above shows STEP 10
assembled and completed

©
o,
S
N
O
N
0p}
_
ol
@)




DPLS ASSEMBLY INSTRUCTIONS

Above shows STEP 11
assembled and completed

DPLS-102006 Page 15.1



o) e—

fo 20 85

&% .
AT TR R V\«J@W\\D 3

Page 16

) )\

= 27 i %

NI s
- 00¢p5\mkmﬁ/

1/2" WASHER X2

Above shows STEP 12
assembled and completed

DPLS ASSEMBLY INSTRUCTIONS

1/2"X1 1/4" HEX BOLT X2

©
o,
S
N
O
N
0p}
_
ol
@)




v
Z
O
T
O
»
X
T
0
Z
Vl
—J
0
=
L
)
)
<
%
-
0
a

Cable to match illustration

M
H
A

. a & Y e
RN BN

]

48
©) HWV@
Y

AT T2 e \
(@ N
a1/ AN
Sy A
g T

\’I’/ 'W,

S\ -

Cable for
DGYM only
il

Ny

Page 16.1

©
o,
S
N
O
N
0p}
_
ol
@)



Page 17

DPLS ASSEMBLY INSTRUCTIONS

©
o,
S
N
O
N
0p}
_
ol
@)




